
Issue  A
May  2006
REF # 757940

ROTAROLA
Part Number 957940 ROTAROLA  Self Propelled

B&S  Quantum  XTS  50Is
su

e 
 A

M
A

Y
  

20
06

R
E

F
 #

 7
57

94
0

From Serial Number

Month and Year of Manufacture:  May  2006

DOMESTIC ROTARY MOWERS



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 2

ROTAROLA  SP  Powered by:
Briggs & Stratton  Quantum  XTS 50

ROTAROLA   SP
(  2006  )

21

7

15

16

19

18

17

22

25

22

13

9

12

8

6

5

2

1

4

3

20

14

10

23

24

Item   Part Description Qty
 No     No

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies

Item   Part Description Qty
 No     No

1 981643 Plate-Side, RH - Black 1
2 957269 Cover-Side, RH - Silver 1
3 957296 Housing - Rotorola, SP 1
4 957273 Cover-Chute, Grass 1
5 957270 Ramp Assy-Grass - Black 1
6 981644 Plate-Side, LH - Black 1
7 501598 Screw, Set M8 x 25,  Hex  ZP 4
8 501793 Nut, M8  Hex  Nyloc x 8th ZP 1
9 957297 Plate-side, LH - Black 1
10 957279 Support  Assy -G/B ,RH  ZP 1
11 957281 Support  Assy -G/B ,LH  ZP 1
12 957290 Rod Assy-Connecting 1
13 580621 Spring, counter balance 1

14 501365 Clip - starlock, 5/16" 1
15 582334 Hub Cap-150mm Dia  - Blue 2
16 503831 Nut, M8  Hex Nyloc x 6thKZP 2
17 503301 Washer, Flat 1/2" x 3/4" 2
18 580787 Wheel Assy-150mm Mk 6 2
19 551212 • Bearing-Wheel (2 Per Wheel)
20 980564 Plate - Retainer, Axle    ZP 2
21 501599 Screw, S/T 1/4"x5/8" Hex  ZP 2
22 583590 Axle Assy-Front 1
23 580030 Bush - pivot, Axle 2
24 503150 Clip-Starlock, 5 Dia 2
25 581240 Nameplate "Masport" 1

11



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 3

ROTAROLA  SP  Powered by:
Briggs & Stratton  Quantum  XTS 50

ROTAROLA SP
( 2006  )

59

58

57

56

55

54

53

52

51

89

67
66

65

64

63
62

61

60

79

78

77

76

75
74

73

72

71

70

69

68

87

86

85

84

83

82

98

81

80

88

97

96

95

94
93

9291

90

90

99

101

103

102

100

107
106

105

104



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 4

ROTAROLA  SP  Powered by:
Briggs & Stratton  Quantum  XTS 50

Item   Part Description Qty
 No     No

Item   Part Description Qty
 No     No

90 503820 Bearing-Rear Roller 16mm 2
91 957212 Sprocket Assy-9T, Drive
92 957278 Sprocket - 9T, Driven  ZP 1
93 503042 Pin, Tension 4 x 30 1
94 557209 Cover-Chain 1
95 503146 Screw, S/T M6 x 15 3
96 503293 Circlip  1/2" 1
97 557099 Washer Flat, 13 x 38 x 3 1
98 557307 Sproket Intermediate  ZP 1
99 503223 Screw, Set M6x16 8.8 Hex ZP 1
100 Washer Flat
101 957302 Cover- Gearbox 1 
102 557301 Cover-Side, LH - Large 1
103 503331 Screw, Set
104 501600 Screw, Set M6 x 20 3
105 557050 Bracket-Mounting, Top 2
106 501598 Screw, Set
107 557055 Bracket-Mounting, Bottom 2

NOT ILLUSTRATED

503054 Tie-Nylon Cable 4
580778 Stop-Rope (Comfort Start) 1
582462 Decal-Flap 1
503272 Rivet-Pop 4.8 Dia x 4.8 2
503423 Rivet-Pop 4.8 Dia x 4.6 6
503438 Screw, Pan M6 x 30 3
503639 Washer, Ext Tooth Grip 4
581780 Owners Manual 1

51 982161 Bail Arm Assy,  SP 1
52 503604 Screw, Pan M6 x 45 1
53 503455 Screw, Pan M6 x 40 1
54 582235 Cable-Clutch, Thumbwheel 1
55 501764 Nut, M6 Hex Nyloc  x6th  ZP 1
56 582523 Cable-Engine OPC, Push On 1
57 583458 Control-Throttle, -Ve/Ch 1
58 580602 Handle-Flap 1
59 503650 Screw, S/T M5 x 18 4
60 981105 Flap-mower,  Steel 1
61 581528 Spring-Flap 1
62 580007 Wire-6mm x 347mm, Flap Pivot 1
63 957276 Roller Assy-Rear - Steel 1
64 981712 Handle-Lower, "U" - Adj.  Black 1
65 581659 Disc-Locking, Inner 2
66 501793 Nut, Nyloc M8 14
67 501597 Screw, Set M8 x 20 4
68 980456 Cam Lock Assy 2
69 580313 • Lever-Handle Locking 2
70 503369 • Pin, Tension 3/16" x  7/8" 2
71 016777 • Washer-Slipper 2
72 580690 • Stud-Handle Lock 1
73 581660 Disc-Locking, Outer 2
74 581527 Retainer-Control Cable, Handle 1
75 501793 Nut, Nyloc M8 2
76 981664 Handle-Upper, Upturned

-  Adjustable - Black 1
77 501764 Nut, Nyloc M6 9
78 981740 Handle Assy-Bail 1
79 501764 Nut, Nyloc M6 1
80 582546 Guide-Rope, Alloy 2
81 503794 Screw, Set M6x40 (HT4.6) Hex 1
82 980229 Lever Assy-Height

(Incl. items  83, 84, 85, 86 ) 1
83 580056 Grip-7.9 Dia 1
84 980733 Rod-Height Selector 1
85 580649 Spring-Leaf 1
86 503373 Rivet, 3/16" x 27/64" 3
87 957254 Frame Assy-Rear  SP   ZP 1
88 503196 Washer, Flat 1/4" 1
89 501959 Screw, Set 2

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies

ROTAROLA SP
( 2006 )



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 5

ROTAROLA  SP  Powered by:
Briggs & Stratton  Quantum  XTS 50

Item   Part Description Qty
 No     No

Bold Text = Assemblies
Bulleted Text = Items included in Assemblies

Item   Part Description Qty
 No     No

1 557306 Sproket, 9T,  G/B OUT  ZP 1
2 503759 Circlip,  12  Ext DIN 417 2
3 501213 Bearing, 12x32x10  6201 2RS 2
4 557285 Pulley - V,  Idler 1
5 557286 Pulley - Flat, Idler 1
6 501793 Nut,  M8 Hex Nyloc  x8th KZP 2
7 501606 Washer, Flat  8x19x1.6  ZP 2
8 903872 Washer, Flat  8x20x3.0  ZP 4
9 557284 Pulley - V, Engine 25mm ZP 1

10 557288 Bush,  X-Lube  12/16x9 2
11 503102 Washer, Flat 12x20x0.4  TP 2
12 557289 Stud, Idler-pulley  ZP 2
13 557268 Gearbox,   Rotorola - 06 1

NOT  ILLUSTRATED

557210 Chain, 3/16xP 1/2,  22P ISO 083
557298 Belt - V,  No.6732   3L-813

8
10

9
8

7
6

5

4
3 2

1

11

12
13

ROTAROLA  DRIVE  SYSTEM



When ordering PLEASE QUOTE PART NUMBER & Description, NOT Illustration No.
Determine right or left hand side from standing in operating position (standing at handle) Page 6

ROTAROLA  SP  Powered by:
Briggs & Stratton  Quantum  XTS 50

Item Part Description Qty
No No

1 557263 Bag Assy, Catcher 1
2 557092 Frame Assy, Catcher 1
3 503591 Screw, Pan M6 x 12 2
4 502098 Nut, M6 2
5 957256 Lip, Catcher 1

Catcher Assembly Complete, Fabric- Part Number 757255

460mm Quick Cut Blade Assembly
Item Part Description Qty
No No

981364 Blade Assy - 460mm 1
1* 581707 • Bolt-Blade 2
2* 580693 • Washer, Wavy 2
3 980658 • Blade, Quick Cut - 460mm 2
4 980653 • Carrier-Blade 1
5* 503672 • Nut, Flange Nyloc M10 2
6 031640 Driver Assy, Blade - 25mm 1
7 503363 Key, Woodruff

- 5/8" x 3/16" x 1/4" 1
8 581610 Screw, Set NF 3/8" x 1.25 1
9 500204 Washer, Spring 3/8" 1
10 503667 Washer, Flat 9.75 x 30 x 3 1
* 580133 Bolt Pack 1

586129 Blade & Bolt Pack 1
(Incl. item No's 1, 2, 3, 5)

HEAD OFFICE - NEW ZEALAND
1 - 37 Mt Wellington Hwy
Panmure, Auckland 6
Phone: (64 9) 571 1200
Fax: (64 9) 571 5864

BLADE & CATCHER
CONFIGURATION


